WAL

@ HUAK TESTING Page 37 of 119 Report No.: HK2412177766-3E

4.4 Power Spectral Density
4.4.1 Test Specification

Test Requirement: FCC Part15 C Section 15.247 (e)
Test Method: KDB 558074 D01 15.247 Meas Guidance v05r02

The average power spectral density shall not be greater
Limit: than 8dBm in any 3kHz band at any time interval of

continuous transmission.

VG L1 0
Test Setup: ) )
Spectrum Analyzer EUT
Test Mode: Transmitting mode with modulation

1. The testing follows Measurement procedure 10.2 method
PKPSD of FCC KDB Publication No. 558074 D01 15.247
Meas Guidance v05r02.

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss was
compensated to the results for each measurement.

3. Set to the maximum power setting and enable the EUT
transmit continuously.

Test Procedure: 4. Make the measurement with the spectrum analyzer's
resolution bandwidth (RBW): 3 kHz < RBW < 100 kHz.
Video bandwidth VBW = 3 x RBW. Set the span to at
least 1.5 times the OBW.

5. Detector = Peak, Sweep time = auto couple.

6. Employ trace averaging (Peak) mode over a minimum of
100 traces. Use the peak marker function to determine
the maximum power level.

7. Measure and record the results in the test report.

Test Result: PASS
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4.4.2 Test Instruments

RF Test Room
. Serial Calibration Calibration
Equipment Manufacturer| Model Number Date Due
Spectrum Agilent NOO20A | HKE-025 | Feb. 20,2024 | Feb. 19, 2025
analyzer
RF cable Times 1-40G HKE-034 | Feb. 20, 2024 | Feb. 19, 2025
RF automatic | o ond | JS0806-2| HKE-060 | Feb.20 2024 | Feb. 19, 2025
control unit
JS1120-3
RF Test Software Tonscend Version HKE-083 N/A N/A
3.5.39

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (Sl).

/M T R\
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4.4.3 Test Data

For antenna port 1

EUT SetMode | Channel (Jgf:] g&f“_‘l‘;) Result (dBm/3kHz)
Lowest 0.55 -90.45
802.11b Middle -0.38 -10.38
Highest 0.96 -0.04
Lowest -2.37 -12.37
802.11g Middle -2.35 -12.35
Highest -1.26 -11.26
Lowest -1.76 -11.76
802.11n(HT20) Middle -1.43 -11.43
Highest -1.40 -11.40
Lowest -4.17 -14.17
802.11n(HT40) Middle -3.85 -13.85
Highest -4.40 -14.40
Lowest -2.08 -12.08
802.11ax(HE20) Middle -1.65 -11.65
Highest -1.87 -11.87
Lowest -2.91 -12.91
802.11ax(HE40) Middle -3.15 -13.15
Highest -3.74 -13.74
PSD test result (dBm/3kHz)= PSD test result (ABm/30kHz)-10
Limit: 8dBm/3kHz
Test Result: PASS

Test plots as follows:
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802.11b Modulation

Lowest channel

Agilent Spectrum Analyzer - Swept SA

e RL | e s0e ac | L | SENSEINT| | ALIGNAUTO 06
#Avg Type: RMS TRA Frequency

Center Freq 2.412000000 GHz .
0: Fast —r— Trig:Free Run Avg]Hold: 1001100
IFGain:Low #Atten: 30 dB

Auto Tune

Ref Offset 8.64 dB
Ref 20.00 dBm

CenterFreq
2412000000 GHz

startFreq
2.403960000 GHz

Stop Freq
2420040000 GHz

CF Step
1608000 MHz

[Center 2.412000 GHz Span 16.08 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts)

STATUS

Middle channel
Agilent Spectrum Analyzer - Swept SA

T R TR ALIGNAUTO

Center Freq 2.437000000 GHz X #Avg Type: RMS Frequency
PNO: Fast Trig: Free Run Avg|Hold: 1001100 ’

==
IFGain:Low #Atten: 30 dB

MK 2.435 974 7 GHzZ Auicpune
Ref 20,00 dBm -0.377 dBm

CenterFreq
2437000000 GHz

StartFreq
2429400000 GHz

StopFreq
2444600000 GHz

CF Step
1.520000 MHz
Man

FreqOffset
OHz

Span 15.20 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts)

STATUS

Highest channel
Agilent Spectrum Analyzer - Swept SA

s0g  AC [ | ALIGN AUTO. 03:11:42 PMDec 24, 2024
TR

Center Freq 2.462000000 GHz ) #hvg Type: RMS
PNO: Fast ~»- Trig:FreeRun Avg|Hold: 1001100

IFGain:Low #Atten: 30 dB

Frequency

MKr1 2.462 991 9 GHZ SuCliine
Rer20.00 aEm 0.959 dBm

CenterFreq
2462000000 GHz

StartFreq
2453960000 GHz

Stop Freq
2470040000 GHz

CF Step
1.608000 MHz
uto Man

FreqOffset
O0Hz

Span 16.08 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts)

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11g Modulation
Lowest channel
Agilent Spectram Analyzer - Swept SA
i L F 09 A ENGET ALIGN A 013:14: 10 PMDex. 24, 2024
Center Freq 2.412000000 GHz e PradRm :C:fnm;nmga -'R:rc; Frequency

PHO: Fast. ~»-
IFGain:Low #hAtten: 30 dB
Ref Offset8.64 dB Mkr1 2.413
Ref 20.00 dBm

‘1

Span 29.52 MHz

SVEW 100 kHz #Sweep 22.00 ms (30000 pts)

Middle channel

Agilent Speetrum Analyzer - Swept $A
g wL F g A
Center Freq 2.437000000 GHz
PNO: Fast ~—»-
IFGain:Low

ALKGN A 03:16:37 PHDec 24, 2024
#Avg Type: RMS ¥ Frequency
Trig: Free Run AvglHold: 1001100
#Atten: 30 dB

Ref Offset 8.64 dB Mkr1 2
Ref 20,00 dBm

' &/

‘1

A Mg

\ L

Span 32.64 MHz

#VBW 100 kHz #Sweep 22.00 ms (30000 pts)

03:18:44 PMDec 24, 2024
TRACE Frequency
Tvee

#Avg Type: RMS
Avg|Hoeld: 100100

Trig: Free Run

: ==
IFGain:Low #hAtten: 30 dB

Ref Offset 864 dB
Ref 20.00 dBm

Center 2.46200 GHz Span 31.36 MHz
#Sweep 22.00 ms (30000 pts)

#Res BW 30 kHz #VBW 100 kHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11n (HT20) Modulation
Lowest channel

Agilent Spectram Analyzer - Swept SA

M AL F

lCenter Freq 2.412000000 GHz #Avg Type: RMS
PHO: Fast ~#- 1rig:Free Run AvglHold: 1001100
IFGain:Low #atten: 30 dB

Ref Offset 864 dB
Ref 20.00 dBm

. 1
bl ey
|

Span 35.12 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts)

Middle channel

Agilent Spectrum Analyzer - Swept SA
2 AL F

Center Freq 2.437000000 GHz pr— #hvg Type: RMS - Frequency
PHO: Fast ~»— 1rig:Free Run AvglHold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset8.64 dB
Ref 20,00 dBm

’1
N
' |

;

Span 30.80 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts)

Highest channel

Agilent Speetrum Analyzer - Swept S
By RL R S0Q A ENGEIN 8L IGNALT DE.Z{:SSPMD@(E{.Z\JZ# F

Center Freq 2.462000000 GHz : #Avg Type: RMS TRACE requency
PHO: Fast ~—+— 1rig:Free Run Avg|Hold: 100100 TYPE
IFGain:Low #Atten: 30 dB DET

Ref Offset 864 dB Mkr1 2.460 GHZ

Ref 20.00 dBm -1.400 dBm

gL

h

}4'! H
rmww*ﬁw

Span 35.04 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts)

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11n (HT40) Modulation
Lowest channel

Agilent Spectrum Analyzer - Swept SA
0 R L RF E

lCenter Freq 2.422000000 GHz #Avg Type: RMS
PHO: Fast -+~ Trig-Free Run Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset3.64 dB
Ref 20.00 dBm

Span 67.36 MHz|
#VBW 100 kHz #Sweep 22.00 ms (30000 pts

Middle channel

Agilent Speetrum Analyzer - Swept $A

R L F QA

Center Freq 2.437000000 GHz : #Avg Type: RMS
PHO: Fast ~»— 1rig:Free Run AvglHold: 1001100
IFGain:Low #Atten: 30 dB

033152 PMDec 24, 2004
T Frequency

Mkr1 2.434 487 9 GHz
Ref Offset8,64 dB
Ref 20.00 dBm -3.854 dBm|

E‘nﬁw.'.mwam!mky
|

W
“f#wu‘mﬂ;wvfﬁ":;

Span 67.68 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts)

Agilent Spectrum Analyzer - Swept SA

T RF T ENGE | ALIGH ALIT

Center Freq 2.452000000 GHz #Avg Type: RMS
PHO: Fasi -+~ 1rg:Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 8.64 dB
Ref 20.00 dBm

Span 67.68 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts)

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11ax (HE20) Modulation

Lowest channel

Agilent Spectram Analyzer - Swept SA
i RL F G

Center Freq 2.412000000 GHz #Avg Type: RMS TR Frequency
PHO: Fast ~#- 1rig:Free Run Avg|Hoeld: 100100

IFGain:Low WAtten: 30 dB

Ref Offset 864 dB

v Ref 20.00 dBm C e

Center Freq
2412000000 GHz,

1 |
+
StartFreq

HJ»“!M‘!W]JMM ‘ﬂjﬁ'!l s o ’ 2395680000 GHz

Stop Freq
2428320000 GHz

CF Step
3.264000 MHz
Man

Freq Offset
0Hz

Span 32.64 MHz
SVEW 100 kHz #Sweep 22.00 ms (30000 pts)

Middle channel

Agilent Spectrum Analyzer - Swept SA
o kL F 8 ALIGHN A
Center Freq 2.437000000 GHz #Avg Type: RMS
PHO: Fast ~»— 1rig:Free Run AvglHold: 1001100
IFGain:Low #Atten: 30 dB
Mkr1 2.434
Ref Offset8.64 dB e
Ref 20,00 dBm -1.654 dB

1

¢
sl b

L

W

/M T R\

Span 33.12 MHz
#Sweep 22.00 ms (30000 pts)

Agilent Spectrum Analyzer - Swept SA
T F

Center Freq 2.462000000 GHz g Type: RMS
PHO: Fast ~—+— 1rig-Free Run AvglHold: 1001100
IFGain:Low #Atten: 30 dB

Frequency

Ref Offset 8.64 dB
Ref 20.00 dBm

1

Iy
[\ | | | |
MJWIWWWWM M

Center 2.46200 GHz Span 30.24 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax (HE40) Modulation
Lowest channel

Agilent Spectrum Analyzer - Swept SA

T BF 2 A ENGE ] ALIGH AT 03:42:24 PMDec 24, 2024

Center Freq 2.422000000 GHz #Avg Type: RMS TR Frequency
PHO: Fast -+~ Trig-Free Run AvgHold: 1001100

IFGain:Low #Atten: 30 dB

Ref Offset 8,64 dB Mkr1 2.41

Ref 20.00 dBm

Span 70.08 MHz
#Sweep 22.00 ms (30000 pts

Agilent Speetrum Analyzer - Swept $A

LR F a_ > 3: 2

Center Freq 2.437000000 GHz : #Avg Type: RMS ¥ Frequency
PHO: Fast ~»— 1rig:Free Run AvglHold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset8.64 dB
Ref 20,00 dBm

Span 70.08 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts)

Agilent Spectrum Analyzes - Swept SA
oo+ ; 2 N | . .
Center Freq 2.452000000 GHz #Avg Type: RMS Frequency
'PHO: Fast —+— Trig: Free Run Avg|Hold: 100100
\FGain:Low  #Atten: 30 4B

Ref Offset8.64 dB
Ref 20.00 dBm

' 1
H,;,J,,_LWWW* “MWM

f

b

Center 2.45200 GHz Span 70.08 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts)

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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For antenna port 2
EUT SetMode | Channel (Jgf:] /§8Eﬂ;) Result (dBm/3kHz)
Lowest 0.45 -9.55
802.11b Middle 0.28 -9.72
Highest 2.45 -7.55
Lowest -1.14 -11.14
802.11g Middle -0.77 -10.77
Highest -0.36 -10.36
Lowest -1.23 -11.23
802.11n(HT20) Middle -0.80 -10.80
Highest -0.33 -10.33
Lowest -1.23 -11.23
802.11n(HT40) Middle -1.12 -11.12
Highest -1.06 -11.06
Lowest -2.20 -12.20
802.11ax(HE20) Middle -2.04 -12.04
Highest -1.68 -11.68
Lowest -1.48 -11.48
802.11ax(HE40) Middle -1.63 -11.63
Highest -1.36 -11.36
PSD test result (dBm/3kHz)= PSD test result (dBm/30kHz)-10
Limit: 8dBm/3kHz
Test Result: PASS

Test plots as follows:
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802.11b Modulation

Lowest channel

Agilent Spectrum Analyzer - Swept SA

¥ RL [ RF [S0Q AC [ | | SENSEINT| ALIGN AUTO! 04:42:00 PMDec 23, 2024 E
Center Freq 2.412000000 GHz #Avg Type: RMS TRA requency
Trig: Free Run Avg|Hold: 100100

0: Fast ——
IFGain:Low #Atten: 30 dB

Auto Tune
Ref Offset8.64 dB
Ref 20.00 dBm

CenterFreq
2412000000 GHz

startFreq
2.404440000 GHz

Stop Freq
2419560000 GHz

CF Ste
1512000 MHz

'CI

[Center 2.412000 GHz Span 15.12 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts)

STATUS

Middle channel

Agilent Spectrum Analyzer - Swept SA
R I TN ALIGN AUTO

Center Freq 2.437000000 GHz X #Avg Type: RMS Frequency
PNO: Fast Trig: Free Run Avg|Hold: 1001100 ’

==
IFGain:Low #Atten: 30 dB

MK 2.436 485 3 GHzZ Auicpune
Ref 20,00 dBm 0.280 dBm

CenterFreq
2437000000 GHz

StartFreq
2429920000 GHz

StopFreq
2444080000 GHz

CF Step
1.416000 MHz
Man

FreqOffset
OHz

Span 14.16 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts)

STATUS

Highest channel

Agilent Spectrum Analyzer - Swept SA
g RL__| R ALIGNAUTO | 04:48:22 PM Dec 23, 2024 e
Center Freq 2.462000000 GHz . #Avg Type: RMS il Y
PHO: Fast - Trig: Free Run Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Auto Tune
Ref Offset 864 dB
Ref 20.00 dBm

CenterFreq
2462000000 GHz

startFreq
2.454480000 GHz

StopFreq
2469520000 GHz

CF Step
1.504000 MHz
Man

Freq Offset
0 Hz|

Center 2.462000 GHz Span 15.04 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts

\ L

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11g Modulation
Lowest channel

»gnmn Spectrum Aml,—m Swept SA

ENSEINT ALIGN AT 04:51:45 FMDec 23, 2024 e
Cemer Freq 2.412000000 GHz . #Avg Type: RMS LRy
PNO: Fast ~%- Trig: Free Run Avg|Held: 100100

IFGain:Low #Atten: 30 dB

Ref Offset8.64 dB
Ref 20.00 dBm

CenterFreq
2.412000000 GHz

Center 2.41200 GHz Span 30.72 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts

Middle channel

Agilent Spectrum Analyzer - Swept SA
04:5404 PMDec 23, 2024

RL R Q_ ENSEIN ALIGh
Center Freq 2.437000000 GHz #Avg Type: RMS Tract ISR Frequency
PNO: Fast ~+— Trig: Free Run Avg|Hold: 100100 TV

IFGain:Low iAtten: 30 dB 0E) P

Ref Offset 8.64 dB
Ref 20,00 dBm

Center Freq
2.437000000 GHz|

Span 31.76 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts]

Agilent Spectrum nul,—w Swept SA

Center Freq 2. 4620(]0(][)(] GHZ . #Avg Type: RMS
Trig: Free Run Avg|Hold: 1007100

=
IFG:m.lnw iAtten: 30 dB

Ref Offset 8.64 dB
Ref 20.00 dBm

Span 30.24 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts]

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11n (HT20) Modulation
Lowest channel

Agikr\l Spectrum .lnalyzer Swept SA

Center Freq 2 412(}(]0(]00 GHz #Avg Type: RMS
Avg|Hold: 100100

PNO: Fast -+ Trig:Free Run
IFGain:Law

#Atten: 30 dB

Ref Offset8.64 dB
Ref 20.00 dBm

Center 2.41200 GHz Span 32.24 MHz

#VBW 100 kHz #Sweep 22.00 ms (30000 pts]

Middle channel

Agilent Specu..mnul,«zer Swept SA
015:00:53 PMDec 23, 2024
ace
e [
oeT e

#Avg Type: RMS

Cenier Freq 2. 437000000 GHz
Avg|Held: 100/100

PNO: Fast =
IFGain:Low

Trig: Free Run
#Atten: 30 dB
Ref Offset5.64 dB Mkr1 2.435
Ref 20.00 dBm

; | l*
i i a’

l""l'n".’f',f.‘nm

Center 243700 GHz

Span 31.84 MHz
#Sweep 22.00 ms (30000 pts

Highest channel

#VBW 100 kHz

lgiler\l Spectrum Analyzer - Swept SA
R ALIGH & (5102153 PMDec 23,2023

Center Freq 2. 4625(]0(]00 GHz #hvg Type: RMS
Avg|Hold: 1001100

w»- Trig:Free Run
IF G:m.lnw

HAtten: 30 dB
Ref Offset8.64 dB Mkr1 2.460
Ref 20.00 dBm -

.1

o (mwm‘w ‘rv ol

Span 32.06 MHz
#Sweep 22.00 ms (30000 pts

#VBW 100 kHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail :

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Frequency

Frequency

CenterFreq
2.462000000 GHz|

service@cer-mark.com
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802.11n (HT40) Modulation
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Lowest channel

Agilent Spectrum Analyzer - Swept SA
RL P
Center Freq 2.422000000 GHz
PHO: Fast
IFGain:Low

Ref Offset 8.64 dB
Ref 20.00 dBm

’ 1
e
|

|

Center 2.42200 GHz

Res BW 30 kHz #VBW 100 kHz

oy~ Trig:Free Run
#Atten: 30 dB

¥

#Avg Type: RMS
Avg|Hold: 100100

;Wm‘ﬂ“fwbﬁ'ﬂt‘m'-lwﬂm
| h‘
M"‘ﬁﬂﬂ“’ﬁ_yﬁfﬂw{fﬂﬂ%

Span 69.92 MHz
#Sweep 22.00 ms (30000 pts

Middle channel

Agilent Spectrum Analyzer - Swept SA

RL FF QA
Center Freq 2.437000000 GHz

PNO; Fast —+— 1rig: Free Run
#Atten: 30 dB

IFGain:Low

Ref Offset £.64 dB
iv Ref 20,00 dBm

’ 1
s
|

#W{h.\#%‘«

#VEBW 100 kHz

Agilent Spectrum Analyzer - Swept SA

RL QM
Center Freq 2.452000000 GHz

PNO: Fasi —+— 11ig: Free Run
#Atten: 30 dB

IFGain:Low

Ref Offset8.64 dB
amidiv  Ref 20,00 dBm

. 1
Mwﬁwﬂbﬁﬂ%‘rﬂiﬁ%

#VBW 100 kHz

TEL : +86-755 2302 9901 FAX :

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

|
1

Highest channel

+86-755 2302 9901

#Avg Type: RMS
Avg|Hold: 100/100

MKkr1 2.431 985 6 GHz
-1.117 dBm

N,

Span 70,08 MHz
#Sweep 22.00 ms (30000 pts

#Avg Type: ﬁMS
Avg|Hold: 100/100

i MM
]

Span 70,24 MHz
#Sweep 22.00 ms (30000 pts]

E-mail : service@cer-mark.com

/4 3 T\
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802.11ax (HE20) Modulation
Lowest channel

Agilent Spectrum Analyzer - Swept SA
B RF 2 ENGEI! ALIGH 4 05:11:26 PMDec 23, 2024 F
Center Freq 2.412000000 GHz ) #Avg Type: RMS btk
PNO: Fast —+— 1rig: Free Run Avg|Held: 1001100
IFGain:Low #Atten: 30 dB
Ref Offset8.64 dB Mkr1 2.409 475 4 GHz

Ref 20.00 dBm -2.195 dBm

Center Freq
2.412000000 GHz|

1

¢
M';MMWMEWM ;M’”ﬂh‘w*ﬁl%‘l‘n‘l‘wlm*]
|

Span 35.12 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts

Middle channel

Agilent Spectrum Analyzer - Swept SA
| RL [ £ ALIGN A
Center Freq 2.437000000 GHz i #Avg Type: RMS Frequency
PNO: Fast —+— 11ig: Free Run Avg[Hold: 100/100 f u
IFGain:Low __ itAtten: 30 dB

Ref Offset 8.64 dB
Ref 20.00 dBm

AT YR .
W»WMWWWM‘MM'MMWW%M

Span 30.16 MHz,
#VBW 100 kHz #Sweep 22.00 ms (30000 pts]

Highest channel

Agilent Spectrum Analyzer - Swept SA
RL

Center Freq 2.462000000 GHz ) #Avg Type: RMS = Frequency
PNO: Fast —»— Trig: Free Run Avg[Held: 1004100 M "
IFGain:Low #lAtten: 30 dB

Ref Offset8.64 dB
Ref 20.00 dBm

Center Freq
2462000000 GHz

Lo Lali:
,w*mww- i M‘M'Wa W#M'walmw,‘

o

Span 30.16 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts
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802.11ax (HE40) Modulation
Lowest channel

Agilent Spectrum Analyzer - Swept SA

§ RL G 2 —T T

Center Freq 2.422000000 GHz X #Avg Type: RMS
PNO: Fast —+— 11ig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

(05:17:23 P#Dec 23, 2024
Frequency

Ref Offset 8.64 dB
Ref 20.00 dBm

"l
wAWNMﬁﬂL%WWMﬁWM*
‘ |

Span 70.08 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts]

Middle channel

Agilent Spectrum Analyzer - Swept SA
i AL i 2 M EMNEE ALICNA
Center Freq 2.437000000 GHz #Avg Type: RMS Frequency
PNO: Fasi —+— 1rig: Free Run Avg|Hold: 100/100
IFGaim:Low #Atten: 30 dB
Ref Offset 864 dB Mkr1 2.434 -‘iBE:’:w jSHI
Ref 20,00 dBm -1.633 dBm|

0 1
quwﬂa]ﬂnl%wmwﬁw M%
. | |

X MWFWJ

Span 70.08 MHz
#VBW 100 kHz #Sweep 22.00 ms (30000 pts

Highest channel

Agilent Spectrum Analyzer - Swept SA
U I 0S:34:13 PM Dec 23, 2024

RL RF Q ALIGN Al
Center Freq 2.452000000 GHz . #Avg Type: RMS Frequency
PNO: Fast ~%- Trig: Free Run Avg[Hold: 100100
IFGain:Low #Atten: 30 dB

Ref Offset8.64 dB
Ref 20.00 dBm

CenterFreq
2.462000000 GHz

Start Freq
2.416960000 GHz

Stop Freq
2.487040000 GHz

CF Step
7.008000 MHz

Auto Man

Freq Offset
0Hz

Center 2.45200 GHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts)
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For MIMO antenna port 1+antenna port 2

Frequency Power Density (dBm) Limit (dBm) Result

TX 802.11n/HT20 Mode

2412 MHz -8.48 8 PASS
2437 MHz -8.09 8 PASS
2462 MHz -7.82 8 PASS

TX 802.11n/HT40 Mode

2422 MHz -9.45 8 PASS
2437 MHz -9.26 8 PASS
2452 MHz -9.41 8 PASS

TX 802.11ax/HE20 Mode

2412 MHz -9.13 8 PASS
2437 MHz -8.83 8 PASS
2462 MHz -8.76 8 PASS

TX 802.11ax/HE40 Mode

2422 MHz -9.13 8 PASS
2437 MHz -9.31 8 PASS
2452 MHz -9.38 8 PASS

Note: 1 According to KDB 662911, Result power = 10log(10e"""°+1 Q)
2 Result unit: W, The end result is converted to units of dBm.
limit=8dBm-(direction gain-6dBi)= 8dBm

Note: This product supports antenna 1, and antenna 2 launch, but only support 802.11 n/802.11ax for
MIMO mode, not support 802.11 b and 802.11 g for MIMO mode.
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